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What is a Clinical Pathway? et

An evidence-based guideline that decreases unnecessary variation and helps
promote safe, effective, and consistent patient care.
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Background/Why is Pathway Necessary? Childrens

 Sickle Cell Disease (SCD) is the most common genetic disease in the U.S. It is caused
by a mutation in the hemoglobin beta chain in which glutamic acid is substituted with

valine. The CDC (2019) estimates that over 100,000 Americans are affected by SCD.
The disease can affect multiple organ systems and decrease life expectancy.

 Lack of standardized national guidelines for acute pain management in patients with
Sickle Cell Disease

* No standardized approach to inpatient Sickle Cell Acute Pain Management at
Connecticut Children’s which leads to inconsistency in care

* High readmission rates

* Prolonged IV opioid management
* Opioid Crisis

» Opioid induced hypersensitivity

« National goal to reduce the use of long-acting opioids for patients with non-cancer pain
(increased side effects and risks; decreased efficacy)
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Objectives of Pathway P s

« Standardize sickle cell acute pain treatment

* Decrease LOS and readmission rates

* Decrease the time patients receive intravenous opioids
Improve timely consultation of the Pain Team (if needed)
Improve timely administration of multi-modal treatments

Encourage early mobilization
Increase us of the Acute Pain Admission comprehensive order set




CLINICAL PATHWAY: e

AND DOES NOT

Sickle Cell: Management of Acute Pain Crisis REPLACE GLINICAL

JUDGMENT.

Inclusion Criteria:
Exclusion Criteria: Patientswith Sickle Cell Disease that are <7 years old, have neurclogical symptoms, or concern for acute chest. If febrile,
please refer to Sickle Cell Disease with Fever Pathway.

7 years old with Sickle Cell Disease during an acute painful crisis that failed outpatient home management

Emergency Room Initial Management
Goal of care: initial assessment and first dose of opioid given within 1 hour of presentation.
Level of Care: ESI 2
e Obtain thorough history and comprehensive physical examination®
o Obtain IV access (see Venous Access ~ Emergency Department Care Pathway). If unable to obtain IV access, notify attending to consider
alternate opioid route (intranasal, PO, subQ)

istory should includ.
e Simlarity to

prevous sickle cell e Labsand imaging: obtain CBCw/diff and reticulocyte count; if chest pain, consider CXR
o heslsesics used for «  Review mostrecent creatinine and donot administer Ke torolac if above normal range

this episode «  Review Pain Plan in “Letters” section of Care Navigator
o Allergies Emergency Room Pain Managemen

Physical Exam should e Ketorclac W 0.5 mg/kg/dose (max 15 mg/dose) x1 dose AND/OR Acetaminophen PO/IV 15 mg/kg/dose (max 1 g/dose) x1 dose
indlude: «  Ifpatient failed PO opioid at home: give IV opicid per Pain Plan

. Vit O2sat «  Ifpatient doesnot have Pain Plan: morphine IV 0.1 mg/kg/dose (max 5 mg/dose) or morphine PO 0.2 me/kg/dose (max 15 mg/dose)at
: :Zud;f““” status attending’s discretion
e infection «  Ifunable to obtain IV access, consider intranasal fentany| 1-2 meg/ke/dose
T e «  IVFsatthe discretion of the provider and/or patient with signs of dehydration
o Penis (priapism) «  Reassess30 minutes after opioid dose:
e Neurological o Ifinsufficientimprovement in 30 minutes, give 2" dose of apicid PO/IV per Pain Plan. If no Pain Plan, repeat IV morphine 0.05 mg/
e Other potential ke/dase (max 2.5 mg/dose) OR PO morphine 0.15 meg/kg/dose (max 7.5 mg/dose) at attending’s discretion

etiology ufp_aw'" o Ifinsufficientimprovement in 30 minutes after 2" dose of opioid, give 3™ dose PO/IV per Pain Plan. If no Pain Plan, ¥ morphine

‘;;“fr’e“zzj‘“:_‘: 0.05 mg/ka/dose {max 2.5 mg/dose) OR PO morphine 0.15 mg/kg/dose (max 7.5 mg/dose) at attending’s discre tion

Colrelatedp «  See “Adjuvant Medications” below for G, pruritus and nausea manegement

Dispositiol
Call on-call Heme/Onc attending to notify of discharge or admission
«  ED Discharge criteria: Pain relief after 1-3 doses of IV opicids and no other complications of sickle cell disease

. . . ] . . . e« Admission criteria: Pain insufficiently controlled after 2 opicid doses
is is the Sickle Cell with Acute Pain Clinica R
o Consider initiating inpatient pain plan below prior to transfer to avoid delays in analgesic administration
Patl way.
Opioids

Non-Opioid Adjuvant

Therapies

Adjuvant
Medications

n n — n . Encourage
. o e Offer Lidoderm patches for regional pain in patients 26 l
Order opioids ASAP upon admission. e Ketorolac IV:0.5 : ph ﬁ pﬁ ph = functional plan
. . . . Review Pain Plan in “Letters” section of Care Jg/dose (max 15 years of age {12 hours on, 12 hours off) q24 hours [may (Appendix A)
Navigator. me/kg/dose (max take several days to reach full effect] ppendix
gator. mg/dose) géhrs up o Notify Sickle Cell
1020 doses iderations: Social Worker
\f home regimen includes PO long-acting opioid o M nomore Eurther Considerations, o Ifpatient previous!
. . teg, Methadone, oxyContin, or MS contin): : If insufficient p ain control within the first 24 hours, may consider patient previously
T Continus home long acting rogimen per than zo doses || 5auing the following to the opivid + non-opio id plan: used TENS,
. Pain Plan in 30 i e Ketamine 2 mcg/ke/min, escalating by 2 meg/ke/min every encourage use
. perio 812 hours as needed {max 6 meg/kg/min,
*  ANDadd bolus-only PCA (no continuous). o At orbsfore, { 8/ke/min) Consu
For Connecticut Children’s Employees, 207 dose: ) ) ' i . ) o Massage therapy —
plesse refer to Connesticut Childran’s PCA : If patient has isolated limb pain, may consider regional 5% Py
§ change toPO ||, pesthesia. obtain consent on
Policy. . . Ibuprofen: 10 [7 admission.
e HOLD POimmediate release opicid mg/kg/dose *  Integrative Medicine
Other Consideration: e
f patient not on | i oid: (max600me/ ] e Childlife
patient not on long-cting opioid: dose) ghr ATC e Case Management
o Schedule theirimmediate release opioid AND . Famotidine PO while on NSAIDS: 0.5-1 mg/kg/day divided J
ATCasper Pain Plan ) o Acetaminophen IV/ o B e T ) it onl of ome ool Considerations:
*+  ANDaddbolus only P.CA (no continuous). P0: 15 mg/kg/dose ard owel regimen while on opieidswith goal of one stool | f 2o S BlR e
Connecticut Children sPCA |_7o_||w. {max 1000 mg/dose per T\\A/; 1o 8.5 .17 g dlil pain notimproved
s Donotstartalong-acting opioid or 4 g/day) gshr ATC o iralax 8.5g-17 g daily after 24 hours, or
for 2-3 days o +/-Senna:1-2 tabs BID (Colace not recommended) with hx of chremic
Considerations: pain
«  If opioid naive, do not use continuous PCA 1f on fong-acting apioids or PCA with continuous opioid infusion, | | 2N L
infusion or ATC PO opioids consider the following: existing relationship
o IfS7yrs old: consider intermittent IV e Low dose naloxone infusion: 0.25 mcg/kg/hr with psychology or
opioids PRN or authorized agent ¢ Nalbuphine IV PRN: presents with
controlled analgesia (AACA) o <50kg:0.1 mgskg/dose (max 2.5 mg/dose) qéhr PRN emotional/
. If 7 yrs old: consider PCA o 2 50 kg: 2.5-5 mg/dose {max 5 mg/dose) g6hr PRN behavioral issues (if
. If not tolerating PO: may utilize PCA + . Ondansetron PO/IV: 0.15 mg/kg/dose g8hr PRN (max 8mg/ seen by Hem/One
continuousinfusion. Connecticut dose) psych, please note in
Childran's PCA Policy. e Diphenhydramine is contraindicated for opioid-induced Consult comments)
3 . pruritus e PT+/-TENSIf
susea: N
Continued monitoring per primary team with inpatient >24 hrs
P . N P . Ond; u PO/IV: 0.15 d 8hr PRN 8 s
goal of transitioning to PO pain regimen within 3 d;;”se ron PO/ me/ke/dose aghr (max 8mg/ with little/no
daysif clinically appropriate improvement

Discharge Criteria and Instructions:
Pain well-controlled on PO Pain Plan, return to baseline functionality

CONTACTS: TARYN HAMRE, DNP, APRN | BILL ZEMPSKY, MD | NATALIE BEZLER, MD

019 Cannecticut Children's Meical Center. Al rights reserved. 19-004



THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL

CLINICAL PATHWAY:

Sickle Cell: Management of Acute Pain Crisis
Inclusion Criteria: >7 years old with Sickle Cell Disease during an acute painful crisis that failed outpatient home management
Exclusion Criteria: Patients with Sickle Cell Disease that are <7 years old, have neurological symptoms, or concern for acute chest. If febrile,
please refer to Sickle Cell Disease with Fever Pathway.

\ please refer toSickle Cell Diseace with Fever Pathway, /

Emergency Room Initial Management:
Goal of care: initial assessment and first dose of opioid given within 1 hour of presentation.
Level of Care: ESI 2
. Obtain thorough history and comprehensive physical examination®

This pathway is for patients >7

. . IB—"’ST\IM e Obtain IV access (see Venous Access — Emergency Department Care Pathway). If unable to obtain IV access, notify attending to consider
. ty t - -
years, as most sickle cell patients oo e c aternate opicd rute (nranasal, PO, subQ) A
pain . Labs and imaging: obtain CBC w/diff and reticulocyte count; if chest pain, consider CXR
th at are ad m Itted are over the age e Analgesicsused for Review most recent creatinineand do not administer Ketorolac if above normal range
g this episode . Review Pain Plan in “Letters” section of Care Navigator

Emergency Room Pain Management:
Ketorolac IV 0.5 mg/kg/dose (max 15 mg/dose) x1 dose AND/OR Acetaminophen PO/IV 15 mg/kg/dose (max 1 g/dose) x1 dose
If patient failed PO opioid at home: give IV opioid per Pain Plan

Allergies

of 7, as well as the PCA cut off for ohpicalxamshoutd | |o

clude: .

nurse Control Ied VS | nd epe nd e nt : \:t:ls,tpz Sattt e  Ifpatient does not have Pain Plan: morphine IV 0.1 mg/kg/dose (max 5 mg/dose) or morphine PO 0.3 mg/kg/dose (max 15 mg/dose)at
. PZ"::‘ lon status attending’s discretion

Control |S 7 ea rS . Potential infection . If unable to obtain IV access, consider intranasal fentanyl 1-2 mcg/kg/dose

y . . Spleen size . IVFs at the discretion of the provider and/or patient with signs of dehydration
o . . . Penis (priapism) . Reassess 30 minutes after opioid dose:

Pa | n P I a n — eaCh patle nt Wl | I have . Neurological o Ifinsufficient improvement in 30 minutes, give 2" dose of opioid PO/IV per Pain Plan. If no Pain Plan, repeat IV morphine 0.05 mg/

. Other potential kg/dose (max 2.5 mg/dose) OR PO morphine 0.15 mg/kg/dose (max 7.5 mg/dose) at attending’s discretion
etiology of pain o Ifinsufficient improvement in 30 minutes after 2" dose of opioid, give 3 dose PO/IV per Pain Plan. If no Pain Plan, IV morphine

other than Sickle
Cell related pain

a pain plan from Hem/Onc in the
“Chart Review” section, under

0.05 mg/kg/dose (max 2.5 mg/dose) OR PO morphine 0.15 mg/kg/dose (max 7.5 mg/dose) at attending’s discretion
. See “Adjuvant Medications” below for Gl, pruritus, and nausea management

" " — = . Encourage

Order opioids ASAP upon admission. . etroe vi0s s Offer Lidoderm patches for regional pain in patients >6 mmomz -

T S N years of age (12 hours on, 12 hours off) g24 hours [may o
Navigator. S take several days to reach full effect] BES
(11 tt ” gator. mg/dose) gbhrs up e Notify Sickle Cell
I 1020 doses iderations: Social Worker
e e rS O if home regimen includes PO long-acting opioid o Max:nomore Eurther Considerations: + Ifpatient previoush
teg, Methadone, oxyContin, or MS contin): : If insufficient pain control within the first 24 hours, may consider patient previously

than 20 doses used TENS,

e Continue home long-acting regimen per e adding the following to the opioid + non-opioid plan:
in 30 day e Ketamine 2 mcg/kg/min, escalating by 2 mag/kg/min every

Reviewing the H&P is critical, not ey || o ot ||| S IR

! v At, or before, Consult;
For Connecticuit Children’s Employees, 20 domm: Massage therapy

tent Children’ : f patient has isolated limb pain, may consider regional . -
please refer to Connecticut Children’s PCA “harge to PO cbtain consent on

all pain is SCD pain. For example, et i [l : .

Integrative Medicine
Other Considerations:
) o (max 600 mg/ Sthertonsiderationst o childlife
Ifpatient not on long-acting oploid: st

encourage use

A o g - dose} gbhr ATC *  Case Management
ou would not want to miss an I i :
ATC asper Pain Plan o Acetaminophen I/ dallyor BID (max 40 mg daily) Considerations:
Start bowel regimen while on opioidswith goal of one stool Considerations:
. ngn Connecticut Children’s PCA Policy. (e 1000 mg/dose per day: ) e
. for 2.3 days o +/-Senna:1-2 tabs BID (Colace not recommended)

Famotidine PO while on NSAIDS: 0.5-1 mg/kg/day divided
e ANDadd bolus only PCA {no continuous). P0: 15 mg/kg/dose « Pain Tearn coneult if
with hx of chronic

Considerations: Pruritus; -
«  if opioid naive, do not use continuous PCA If on long-acting opioids or PCA with continuous opioid infusion, Ea‘”h it
infusion or ATC PO opioids consider the folowing: + Psychconsultif
© opiolds o existing relationship
o {7 yrs old: consider intermmittent IV o Low doss naloxone infusion: 0.25 meg/ke/hr with paychalogy o
opioids PRN or authorized agent . Nalbuphine IV PRN: presents with
controlled analgesia (AACA) o <50 kg: 0.1 mg/kg/dose (max 2.5 me/dose) gehr PRN S etonal!
. If 7 yrs old: consider PCA o 2 50 kg: 2.5-5 mg/dose {max 5 mg/dose) g6hr PRN behavioral issues (if
e if not tolerating PO: may utilize PCA + e Ondansetron PO/IV: 0.15 mg/kg/dose q8hr PRN {max 8 mg/ ccen by HemfOne
continuous infusion. Connecticut d?seb o o o psych, please note in
Children’s PCA Policy. * Diphenhydramine is contraindicated for opioid-induced it ot
v N pruritus o PT4/-TENSIF
Continued monitoring per primary team with Hauseai ) inpatient »24 hrs
g oal of transitioning to PO pain regimen within 3 ° dog:;”se”o” PO/IV: 0.15 mg/kg/dose aghr PRN (max 8 me/ with little/no
daysif clinically appropriate improvement

C

Discharge Criteria and Instructions:
Pain well-controlled on PO Pain Plan, return to baseline functionality

D)

CONTACTS: TARYN HAMRE, DNP, APRN | BILL ZEMPSKY, MD | NATALIE BEZLER, MD

UPDATED: 04.22.21

©2019 Connecticut Children's Mecical Center. Al rights reserved. 19-004
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CLINICAL PATHWAY: e

AND DOES NOT

Sickle Cell: Management of Acute Pain Crisis REPLACE GLINICAL

JUDGMENT.

Inclusion Criteria: 27 years old with Sickle Cell Disease during an acute painful criss that failed outpatient home management
Exclusion Criteria: Patientswith Sickle Cell Disease that are <7 years old, have neurclogical symptoms, or concern for acute chest. If febrile,
please refer to Sickle Cell Disease with Fever Pathway.

Emergency Room Initial Management:
Goal of care: initial assessment and first dose of opioid given within 1 hour of presentation.
Level of Care: ESI 2
T

o Obtain thorough history and comprehensive physical examination
o Obtain IV access (see Venous Access — Emergency Department Care Pathway). If unable to obtain IV access, notify attending to consider

Similarity to alternate opioid route (intranasal, PO, subQ)

previous sickle cell PR DT T Lr et ot i . ”

Dispositio
Call on-call Heme/Onc attending to notify of discharge or admission

. ED Discharge criteria: Pain relief after 1-3 doses of IV opioids and no other complications of sickle cell disease
. Admission criteria: Pain insufficiently controlled after 3 opioid doses

. Admit to Inpatient Services (Heme/Onc)

. Consider initiating inpatient pain plan below prior to transfer to avoid delays in analgesic administration

Sology oFpam 5
other than Sickle
Cell related pain

arisis

Ifinsufficientimprovement |n 30 minutes after 2™ dose of opioid, give 3 dose PO/IV per Pain Plan. Ifno Pain Plan, IV morphine

Non-Opioid Adjuvant

Therapies

o Admission criteria: Pain insuffig) Adjuvant
Medications

If pain is still uncontrolled after 3 doses Opioids
of opioids in the ED, the patient will be

admitted.

Further care will be then broken down il e e ||| il | SISERSBERET | e

to 20 doses
o Max:nomore

. . . . . . R . .
teg, Methadone, oxyContin, or MS contin): If insufficient p ain control within the first 24 hours, may consider
I l I O O IOI S I O'O IOI S a Uva I « ' Continue home long-acting regimen per then 20 d9%es || adding the following to the opioid + non-opioid plan: used TENS,
y 3y g-acting regimen p in 30 day encourage use

e Considerinitiating inpatient A+ to avoid delays in analgesic administration

Non-Opioid

Adjuvant
Therapies

Adjuvant

Opioids Medications

e Encourage
functional plan

. e . Offer Lidoderm patches for regional pain in patients >6
Order opioids ASAP upon admission. . Ketorolac V: 0.5 P 8| P P 2

Social Worker

Eurther Considerations:
T o If patientpreviously

Ifhome regimen inchudes PO long-acting opioid

i e Ketamine 2 mcg/kg/min, escalating by 2 meg/kg/min every

X period y i
. . . . + AND add balus-only PCA (no continuous. o At orbefore, 812 hours as needed (max & meg/kg/min) Consult:
For Connecticut Children’s Employees, 20" dose: . . " . . . o Massage therapy —
I I V I . please refer to Connecticut Children’s PCA e o If patient hos isoloted limb pain, may consider regional e
’ l I e change to anesthesia. obtain consent on
V- . . Ibuprofen: 10 ¥ admission.
e HOLD POimmediate release opicid mg/kg/dose " - *  Integrative Medicine
Other Considerations: P
patient noton - i (maxs00mg/ ] e ChildlLife
patient not on fong-acting opioid: dose) gshr ATC | [Z e Case Management
o Schedule theirimmediate release opioid AND el . Famotidine PO while on NSAIDS: 0.5-1 mg/kg/day divided J
ATC asdzeg P‘a‘” P“a” . e Acetaminophen IV/ gf“tgr B‘D‘ {max 40 mgh_“’a“y' idswith goal of ool Considerations:
. . art bowel regimen while on opioidswith goal of one stool
AND a ! oushjzv P’CAtnocoln_tmuous;. PO: 15 mg/kg/dose e &1 P g e Pain Team consult if
gonnemm C\ e o o ",o'f:w {max 1000 mg/doce 2 V\;\:ra\ax 8.5g-17 g dail pain not improved
. 0 not start a long-acting opiol or 4g/day) gshr ATC .58-17 g daily after 24 hours, or

o +/-Senna:1-2 tabs BID (Colace not recommended)

for 2-3 days with hx of chronic

ns: Pruritus: .
«  if opioid naive, do not use continuous PCA If on long-acting opioids or PCA with continuous opioid infusion, Ea‘”h it
infusion or ATC PO opioids consider the folowing: + Psychconsultif
© opiolds o existing relationship
o {7 yrs old: consider intermmittent IV o Low doss naloxone infusion: 0.25 meg/ke/hr with paychalogy o
opioids PRN or authorized agent . Nalbuphine IV PRN: presents with
controlled analgesia (AACA) o <50 kg: 0.1 mg/kg/dose (max 2.5 me/dose) gehr PRN S etonal!
. If 7 yrs old: consider PCA o 2 50 kg: 2.5-5 mg/dose {max 5 mg/dose) g6hr PRN behavioral issues (if
e if not tolerating PO: may utilize PCA + e Ondansetron PO/IV: 0.15 mg/kg/dose q8hr PRN {max 8 mg/ ccen by HemfOne
continuous infusion. Connecticut d?seb o o o psych, please note in
Children’s PCA Policy. * Diphenhydramine is contraindicated for opioid-induced it ot
v N pruritus o PT4/-TENSIF
Continued monitoring per primary team with Hauseai inpatient »24 hrs
g oal of transitioning to PO pain regimen within 3 ° dog:;”se”o” PO/IV: 0.15 mg/kg/dose aghr PRN (max 8 me/ with little/no
daysif clinically appropriate improvement

Discharge Criteria and Instructions:
Pain well-controlled on PO Pain Plan, return to baseline functionality

CONTACTS: TARYN HAMRE, DNP, APRN | BILL ZEMPSKY, MD | NATALIE BEZLER, MD

LAST UPDATED: C
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THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

CLINICAL PATHWAY:

REPLACE CLINICAL
JUDGMENT.

Management of Acute Pain Crisis

xelusion Criteria: Patientswith Sickle Cell Disease that are <7 years old, have neurclcgical symptoms, or concern for acuite chest. If febril
please refer to Sickle Cell Disease with Fever Pathway.
v

C Inclusion Criteria: 27 years old with Sickle Cell Disease during an acute painful crisis that failed outpatient home management )
E e,

Emergency Room Initial Management:
| Goal of care: initial assessment and first dose of opioid given within 1 hour of presentation.
Level of Care: ESI 2
and comprehensive physical examination®
. . . . hous Access — Emergency Department Care Pathway). If unable to obtain IV access, notify attending to consider
Order opioids ASAP upon admission. tranasa, PO, suba)
CBC w/diff and reticulocyte count; if chest pain, consider CXR
H H H [y 2 H N . N
Review Pain Plan in “Letters” section of Care |funine and donot administer ketorolac if above normal range
kters” section of Care Navigator
Emergency Room Pain Management:
N aVIgato r. ose {max 15 mg/dose) x1 dose AND/OR Acetaminophen PO/IV 15 mg/kg/dose (max 1 g/dose) x1 dose
d at home: give IV opioid per Pain Plan
Pain Plan: morphine IV 0.1 mg/kg/dose (max 5 mg/dose) or morphine PO 0.3 mg/kg/dose (max 15 mg/dose)at

ess, consider intranasal fentanyl 1-2 meg/kg/dose

If home regimen includes PO long-acting opioid
(eg, Methado ne, Oxycontin’ Or MS Contln): 3: eos‘.;o‘.\é\'ieor;::nd/or patientwith signs of dehydration

. . . vement in 30 minutes, give 2" dose of opioid PO/IV per Pain Plan. If no Pain Plan, repeat IV morphine 0.05 mg/
[ Continue hO me Iong-act INg regimen per g/dose) OR PO morphine 0.15 mg/kg/dose (max 7.5 mg/dose) at attending’s discretion

. wement in 30 minutes after 2" dose of opioid, give 3™ dose PO/IV per Pain Plan. Ifno Pain Plan, IV morphine
Pa n P|an ax 2.5 mg/dose) OR PO morphine 0.15 mg/kg/dose (max 7.5 mg/dose) at attending’s discre tion
ns" below for I, pruritus, and nausea management

. AND add bolus-only PCA (no continuous). -

Call on-call Heme/Onc attending to notify of discharge or admission

. . ,
For Connecticut Children’s Emp|0yeeS, i relief after 1-2 doses of IV opicids and no other complications of sickle cell disease
insufficiently controlled after 3 opioid doses

please refer to Connecticut Children’s PCA |<ices premeons

inpatient pain plan below prior to transfer to avoid delays in analgesic administration

Opioids should be ordered ASAP upon Policy.
admission.

. HOLD PO immediate release opioid opio

Adjuvant
Therapies

Adjuvant
Medications

If patient not on long-acting opioid:

L. . L. «  Offer Lidoderm patches for regional pain in patients 26 °  Encourage
SpeC|f|C Op|0|d n anage | ent IS based on eaCh . Schedule theirimmediate release opioid [z years of age (12 hours on, 12 hours off) G24 hours [may [unctcnd plan
ATC Pain Pl /Tses‘h’“a"“ take several days to reach full effect] K‘P!’;"S_'E‘A'c”
] . as per Pain Plan ) e up « Moty Sicle e
patient’s Pain Plan . cA e s
. - | LConsider wr ||+ iepatentpreviousy
. ° If insufficient p ain control within the first 24 hours, may consider
AND add bOlUS onIy P (nO COﬂtInUOUS). “2”0? doses || 5ading the following to the opioid + non-opioid plan: used TENS,
B . ’ H Y e Ketamine 2 meg/kg/min, escalating by 2 meg/kg/min every encourage use
Connecticut Children’s PCA Policy. eriod e oy .
. .. , or before, onsult:
b Do notstarta |0ng'aCt|ng OPIOId : dOSS-PO f patient has iolated fimb poin, may consider regional . Mbassa%ethe’ap\/*
ange to anesthesia. obtain consent on
buprofen: 10 ¥ admission.
. . . mga/i/soof:/ Other Considerations: ° gﬁif_:"e Medicine
Considerations: neren el || =i
. . . b e Famotidine PO while on NSAIDS: 0.5-1 mg/kg/day divided 5e Management
. If opioid naive, do not use continuous PCA | deily or BID (e 40 mg ity Considerations
R . .. s/ ose . Start bowel regimen while on opioids with goal of one stool . mmtif
infusion or ATC PO opioids 000 rmg/dose per day: pain notimproved
. . . . day) gshr ATC o Mirslax85g-17 g daly after 24 hours, or
. If <7 yrs old: consider intermittent IV B o 1 3o 2 tebo BID(Colace notrecommendiec) with hx of chronic
OpiOidS PRN or AACA f on long-acting opioids or PCA with continuous opioid infusion, | |, ‘;:;”ch consultif
consider the following: [ N "
° If >7 yrs old: consider PCA « Lo dose naloxone infusion: 0,25 meg/kg/hr iﬁ?;ﬁéﬁ‘if@ﬁﬁp
. e Nalbuphine IV PRN: y
presents with
. . .l o <50kg: 0.1 mg/kg/dose (max 2.5 mg/dose) qhr PRN )
. If not tolerating PO: may utilize PCA + o >50kg:2.55 my/dose (mox 5 mg/doss) qBhr PN emotional/
oot € o Ong i ggh PR:‘ s/ behavioral issues (if
. . . . + Ondansetren PO/IV: 015 me/kg/dase Sr PRN (max 8 mg,
by H. O
continuous infusion. Connecticut dose) e
. » . . Diphenhydramine is contraindicated for opicid-induced consul\t comments)
Children’s PCA Policy. proritss . FreTENSR
Ma ) . . inpatient »24 hrs
*  Ondansetron PO/IV: 0.15 mg/kg/dose g8hr PRN (max 8 mg/ with little/no

e n dose) X
daysif cllnically appropriate improvement
Discharge Criteria and Instructions: )

Continued mon|tor|ng per primary team Wlth ell-controlled on PO Pain Plan, return to baseline functionality
goal of transitioning to PO pain regimen within 3
days if clinically appropriate

1

3KY, MD | NATALIE BEZLER, MD

[ ] Connecticut
“=®Childrens
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THIS PATHWAY

CLINICAL PATHWAY: SERVES AS A GUIDE

AND DOES NOT

Sickle Cell: Management of Acute Pain Crisis REPLACE GLINICAL

JUDGMENT.

Inclusion Criteria: 27 years old with Sickle Cell Disease during an acute painful criss that failed outpatient home management
Exclusion Criteria: Patientswith Sickle Cell Disease that are <7 years old, have neurclogical symptoms, or concern for acute chest. If febrile,
please refer to Sickle Cell Disease with Fever Pathway.

Emergency Room I:nial Management:
Goal of care: initial assessment and first dose of opioid given within 1 hour of presentation.
Level of Care: ESI 2
istory and comprehensive physical examination®
enous Access — Emergency Department Care Pathway). If unable to obtain IV access, notify attending to consider
ranasal, PO, subQ)
7 CBC w/diff and reticulocyte count; if chest pain, consider CXR
t creatinine and donot administer Ke torolac if above normal range
lan in “Letters” section of Care Navigator
Emergency Room Pain Management:
rolac IV 0.5 mg/kg/dose (max 15 mg/dose) x1 dose AND/OR Acetaminophen PO/IV 15 mg/kg/dose (max 1 g/dose) x1 dose
f patient failed PO opioid athome:give IV opioid per Pain Plan
If patient does not have Pain Plan: morphine IV 0.1 mg/kg/dose (max 5 mg/dose) or morphine PO 0.3 mg/kg/dose {max 15 mg/dose)at
attending’s discretion
e Ifunable to obtain IV access, consider intranasal fentanyl 1-2 meg/kg/dose

Non-Opioid

include:
Vitals, 02 sat
Hydration status
Pallor
Potential infection

ider and/or patient with signs of dehydration
id dose:
Nt in 30 minutes, give 2" dose of opioid PO/IV per Pain Plan. If no Pain Plan, repeat IV morphine 0.05 mg/
. s2) OR PO morphine 0.15 mg/kg/dose (max 7.5 mg/dose) at attending’s discretion
L4 Keto ro' ac I V- 0- 5 Nt in 30 minutes after 2" dose of opioid, give 3™ dose PO/IV per Pain Plan. If no Pain Plan, ¥ morphine

.5 mg/dose) OR PO morphine 0.15 mg/kg/dose (max 7.5 mg/dose) at attending’s discre tion

m g/kg/d ose ( max 15 elow for GI, pruritus, and mause-a m:n:%ement

m g/d ose ) q 6 h s u p Call on-call Heme/Onc attending to notify of discharge or admission
ief after 1-2 doses of IV opicids and no other complications of sickle cell disease
iciently controlled after 3 opioid doses

to 20 doses e

ent pain plan below prior to transfer to avoid delays in analgesic administration

o) Max: no more

Non-opioid pain management can include thr;zo doses
in ay

Adjuvant
Therapies

Adjuvant
Medications

«  Encoursge

. p -
keto OIaC a d aceta I O e 1 20 functional plan
I I I I I l I l I I I I er Od years of age (12 hours on, 12 hours off) g24 hours [may |
. p I (i take several days to reach ful effect] (Appendix A)

hrs up . Notify Sickle Cell

« Offer Lidoderm patches for regional pain in patients 26

Social Worker

At b f Eurther Considerations: ! )

@) ] or pefto rel omore | insufficient pain control within the first 24 hours, may consider | |* 'f patientpreviously
th 0 doses || 5 4uing the following to the opivid + non-opioid plan: used TENS,

20 d ose : ay e Ketamine 2 meg/kg/min, escalating by 2 meg/kg/min every encourage use

8-12 hours as needed {max 6 mcg/kg/min)
efore, Consult:

C ha n ge tO P O N If patient has isolated limb pain, may consider regional ¢ Massage therapy -
f ©0PO || anesthesia. obtain consent on
| b f - 10 fen: 10 3 admission.
d . - .
u p roren: looof:g/ Other Considerations: . g;?i'j;:e Medicine

e Case Management

@
mg/kg/d ose BRrATE(™  eomotidine PO while on NSAIDS: 0.5-1 mg/ke/day divided

hen v/ daily or BID (max 40 mg daily) Co erations:

Start bowel regimen while on opioidswith goal of one stool Consderations:

max 600 m e /dose oo o Pain Team consult if
g/dose : ’ pain not improved
Bhr ATC o Mirdlax85g-17 g daily after 24 hours, or

d ose ) q 6h r ATC (o +/-Senna: 12 tabs BID (Colace not recormmended) ez o
Pruritus:

If on long-acting opioids or PCA with continuous opioid infusion, pain )
o Psychconsultif

AN D consider the following: e o

— e Low dose naloxone infusion: 0.25 meg/kg/hr it S el Orp

e Nalbuphine IV PRN: psychology
presents with

[ ] AC eta m| no ph en IV/ o <50kg: 0.1 mg/kg/dose (max 2.5 mg/dose) g6hr PRN emational/

o 250kg:2.5-5 mg/dose {max 5 mg/dose) q6hr PRN behavior fssues (i

P O- 15 m g/k /d e Ondansetron PO/IV: 0.15 mg/kg/dose q8hr PRN {max 8 mg/ coen by Herfome
' g ose dosel psych, please note in

e Diphenhydramine is contraindicated for opioid-induced
consult comments)

(max 1000 mg/dose e it

= b/ 045 ma/a/ose g PN sl inpatient >24 hrs
. ndansetron :0.15 mg/kg/dose g8hr PRN (max 8 mg, with little/no

or 4 g/day) qéhr ATC o) gt

Discharge Criteria and Instructions: )

fo r 2-3 d ays b trolled on PO Pain Plan, return to baseline functionality

CONTACTS: TARYN HAMRE, DNP, APRN | BILL ZEMPSKY, MD | NATALIE BEZLER, MD

LAST UPDATED: C
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THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

REPLACE CLINICAL
JUDGMENT.

CLINICAL PATHWAY:
Sickle Cell: Management of Acutg Pain Crisis

Adjuvant _ .
ot fafled outpatient home man ——
Medications E 5 o or acute chest. If feerD

Inclusion Criteria: 27 ye

Exclusion Criteria: Patients with St

Goal of care: initial asses

Obtain thorough history and comprehensive phy Xl ex: n

Offer Lidoderm patches for regional pain in patients >6
years of age (12 hours on, 12 hours off) g24 hours [may
take several days to reach full effect]

{5 mg/dose)at

Further Considerations:

" If insufficient pain control within the first 24 hours, may consider
A adding the following to the opioid + non-opioid plan: L
E Ketamine 2 mcg/kg/min, escalating by 2 mcg/kg/min every |y monine
8-12 hours as needed (max 6 mcg/kg/min)

Adjuvant medications can help with pain,
but also can help with side effects of the

arisis

If patient has isolated limb pain, may consider regional

med|Cat|0nS anesthesia.
Considerations should include scheduled
lidoderm patches or ketamine for additional

Other Considerations: s
< ﬂ herapies
. Famotidine PO while on NSAIDS: 0.5-1 mg/kg/day divided

per day: tient previously
regimen, ranitidine or famotidine, and/or | pruritus:

1 e der opl daily or BID (max 40 mg daily) sens i
= . Start bowel regimen while on opioids with goal of one stool [ scxeca
pain support bowel regimen while on opioids with goal of |
Gl considerations should include a bowel o Miralax 8.5 g-17 g daily
o  +/-Senna: 1-2 tabs BID (Colace not recommended)
. wowro If on long-acting opioids or PCA with continuous opioid infusion,
on d a nSGtFO n. fratientnotaned cons jde r the following:

Schedule their

Treatment of pruritus, if present, should - EE e oo 028 meahke/he
also be considered.

notimproved
24 hours, or

o <50 kg: 0.1 mg/kg/dose (max 2.5 mg/dose) g6hr PRN |hxofchronic
o 250 kg: 2.5-5 mg/dose (max 5 mg/dose) g6hr PRN hconsultif

ting relation ship

Ondansetron PO/IV: 0.15 mg/kg/dose q8hr PRN (max 8 mg/ |esnolcgy or

ents with

dose) tional/
. . . . . .. . zvioral issues (if
Diphenhydramine is contraindicated for opioid-induced by Hern/onc
. h, please note in
prurltus ult comments)
/- TENS if
- Nausea: tient 24 hrs

goal of transitioni little/no

et ey an] @ Ondansetron PO/IV: 0.15 mg/kg/dose g8hr PRN (max 8 mg/ |rovement

( dose) )

[ ] Connecticut
“=®Childrens

©2019 Connecticut Children's Mecical Center. Al rights reserved. 19-004



THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

CLINICAL PATHWAY:
Sickle Cell: Management of Acute Pain Crisis

REPLACE CLINICAL
N IDGMENT.

Inclusion Criteria: 27 years old with Sickle Cell Disease during an acute painful crisis that failed outpatie
Exclusion Criteria: Patients with Sickle Cell Disease that are <7 years old, have neurol ogical symptoms, or

Adjuvant

|ease refer to Sickle Cell Disease with Fever Pathway. :
P & Therapies
Emergency Room Initial Management:
Goal of care: initial assessment and first dose of opioid given within 1 hour of presentation,
Level of Care: 512
+ Obtain thorough history and comprehensive physical examination®
ry shou o Obtain IV access (see Vanous Access - Emergancy Department Care Pathway). If unable to cbtain IV access, notify attendinages consider
Similarity to alternate opioid route (intranasal, PO, subQ)
previous sickle cell e N . . . . .
e o+ Labsand imaging: obtain CBCw/diff and reticulocyte count; if chest pain, consider OXR ° Encourage
. edgesicusedfor | | Review mostrecent creatinine and do notadminister Ketorolac if above normal range g
this episode «  Review Pain Plan in “Letters” section of Care Navigator B
. e Emrtanes Boom pain Managemant functional plan
IPhysical Exam should e Ketorolac IV 0.5 mg/kg/dose (max 15 mg/dose) x1 dose AND/OR Acetaminophen PO/IV 15 mg/kg A d A
include: «  Ifpatient failed PO opioid athome: give IV opioid per Pain Plan ( ppendix )
- Vitals, 02 sat a1 i . i il
, +  Ifpatient doesnot have Pain Plan: morphine IV 0.1 mg/kg/dose (max 5 mg/dose) or morphine PO) . .
T o s attendng'=araton *  Notify Sickle Cell
. Palor
R o Ifunable to obtain IV access, consider intranasal fentanyl 1-2 meg/ke/dose .
- Potential infection ’
. T foteneln © Wi atthe disiretion of the provider andor patientwith sk of dehydrarion Social Worker
» All patients should be encouraged to follow a et B et e i i
D e o Finsufident mprovemant n 30 i nutes,give " dese of cpid oy per pain an- o { @ | patient previously
o Other potentid ke/dose (max 2.5 mg/dose) OR PO morphine 0.15 mg/kg/dose (max 7.5 me/dose) at attend| d
f t. I I ev‘:‘ug:ufpafg o Ifinsufficient improvement in 30 minutes after 2" dose of opicid, give 3™ dose PO/IV per P: used TEN S,
other than Sickle ;
r ‘ r ‘ r l “ 0.05 mg/ke/dose (max 2.5 mg/dose) OR PO morphine 0.15 mg/kg/dose (max 7.5 mg/dose)
u C IO a p a . E!‘.;E‘E‘Ed pain o See “Adjuvant Medications” below for Gl pruritus, and nausea management encourage use
. .
Call on-call Heme/Onc attending to notify of discharge or admissi
u I I u +  ED Discharge criteria: Pain relief after 1-3 doses of IV opicids and no other complications of sickle Consult:
+  Admission criterfa: Pain insufficiently controlled after 3 opioid doses _
e Admitto Inpatient Services (Heme/Onc) ° Massage thera py —
o Consider initiating inpatient pain plan below prior to transfer to avoid delays in analgesic ad

therapy, integrative medicine, child life, and

Non-Opioid

Adjuvant

obtain consent on
admission.

Opioids o
Medicati 1
case managen 1ent. e Integrative Med.
. 0 E = (Tues, Wed, Thurs
e patient has a history of chronic pain, or S | R—— e B
) Review Pain Plan in “Letters” section of Care S years of age {12 hours on, 12 hours off) 424 hours,
Navigator me/kg/dose (max 15 take several days to reach full effect] . .
th t- t, . [ t . . ft 2 - mg/dose) gbhrsup [ Child Life
to 20 doses
e patients pain Is not improving arter 4 hom esimen s P Tong-oin o ; e
p g (eg, Methadane, oxyContin, or MS contin): o Mexnomere |\ fimsuficent poin control within the it 24 hours, moy | @ Case Management
+ Continue home long-acting regimen per e adding the following to the oploid + non-oplo id plan:
h th P . T | t pain Plan o i e Ketamine 2 meg/ke/min, escalating by 2 meg/ke/
; perios 8-12 hours as needed {max 6 meg/kg/min)
I ) ( I e ANDadd bolus-only PCA {no continuous). AL, or bef g, . .
’ s For Connectiaut Children's Employees, o piorbefore, o B Considerations:
please refer to Connecticut Children's PCA e mapo | |¢-eatient has solated imb poin, may consider reional - .
Policy. anesthesio. . Pain Team consult if

. HOLD PO immediate release opioid

Ifpatient not on long-acting oploid:

o Schedule theirimmediate release opioid
ATC as per Pain Plan

e ANDadd bolus only PCA (no continuous).
Connecticut Children’s PCA Policy.

e Donotstartalong-acting opioid

AND

Ibuprofen: 10
mg/kg/dose
(max 600 mg/
dose) ghr ATC

Acetaminophen IV/
PO: 15 mg/kg/dose
{max 1000 mg/dose
or 4g/day) géhr ATC

Other Considerations:
. Famotidine PO while on NSAIDS: 0.5-1 mg/kg/day
daily or BID (max 40 mg daily)
«  Start bowel regimenwhile on opioids with goal of
per day:
o Miraax85g-17 g daily
o +/-Senna:1-2 tabs BID {Colace not recomme]

C

Discharge Criteria and Instructions:
Pain well-controlled on PO Pain Plan, return to baseline functionality

pain not improved
after 24 hours, or

with hx of chronic
pain

for 2-3 days .
Considerations: ‘ Bruritus; . Psychology consult if
o Wfopioid naive, do not Use continuous PGA if on long-acting opioids or PCA with continuous opioid i i . .
infusion or ATC PO opioids consider the folowing: existing relationship
. If <7 yrs old: consider intermittent IV . Low dose naloxone infusion: 0.25 meg/kg/hr . .
opicids PRN or authorized agent + Nabuphine IV PRN: with psychology (in
controlled analgesia (AACA) o <50 kg: 0.1 mg/kg/dose (max 2.5 me/dose) .
. 1f >7 yrs old: consider PCA o 2 50kg:2.5-5mg/dose (max 5 mg/dose) gbh Pa|n Plan)’ or
e if not tolerating PO: may utilize PCA + e Ondansetron PO/IV: 0.15 mg/kg/dose q8hr PRN |
continuousinfusion. Connecticut dose) presents with
Children’s PCA Policy. «  Diphenhydramine is contraindicated for opioid-in
¥ T emotional/
Continued monitoring per primary team with Hauseai ) . .
ol of transitioning to PO pain regimen within 3 * Cndanseuren PO/IV: 015 mefig/dose ashr Y behavioral issues
daysif clinically appropriate . PT +/- TENS if

inpatient >24 hrs
with little/no

CONTACTS: TARYN HAMRE, DNP, APRN | BILL ZEMPSKY, MD | NATALIE BEZLER, MD improvement

LAST UPDATED: C
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CLINICAL PATHWAY: THIS PATHWAY

Sickle Cell: Management of Acute Pain Crisis A T e

Appendix A: Functional Plan for Patients with Sickle Cell R bama

Appendix A: Functional Plan for Patients with Sickle Cell

.) Regulate sleep/wake cycle - Lights on/blinds open 0900, lights off/electronics off 2200.
.) Changing for bed into "night clothes" and getting dressed in clothes in AM (if able).

.) Daily or every other day shower.

.) Complete activities of daily living (ADL’s) independently as tolerated.

.) Out of bed (OOB) for meals/during meal times if not eating. As admission progresses, OOB
more than exclusively for meals (after day one or two) with a rest break in bed in the morning and
in the afternoon for up to 1 hour only.

Participation in floor activities. Out of bed, preferably in play room rather than bed side, for
special Child Life events, Hole in the Wall Gang Camp activities and art/play projects.

For frequent flyers: school work.

Walks around med/surg unit per PT and/or Primary Team

A WN =

N o

8.)

CONTACTS: TARYN HAMRE, DNP, APRN | BILL ZEMPSKY, MD | NATALIE BEZLER, MD

Appendix A is the functional plan that should

be encouraged early on.

LAST UPDATED: 04.22.21
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CLINICAL PATHWAY: e

AND DOES NOT

Sickle Cell: Management of Acute Pain Crisis REPLACE GLINICAL

JUDGMENT.

Inclusion Criteria: 27 years old with Sickle Cell Disease during an acute painful criss that failed outpatient home management
Exclusion Criteria: Patientswith Sickle Cell Disease that are <7 years old, have neurclogical symptoms, or concern for acute chest. If febrile,
please refer to Sickle Cell Disease with Fever Pathway.

Emergency Room I:mal Managemen
Goal of care: initial assessment and first dose of opioid given within 1 hour of presentation.
Level of Care: ESI 2
e Obtain thorough history and comprehensive physical examination®
o Obtain IV access (see Venous Access ~ Emergency Department Care Pathway). If unable to obtain IV access, notify attending to consider
alternate opioid route (intranasal, PO, subQ)

istory should includ.
e Simlarity to

prevous sickle cell e Labsand imaging: obtain CBCw/diff and reticulocyte count; if chest pain, consider CXR
o heslsesics used for «  Review mostrecent creatinine and donot administer Ke torolac if above normal range

this episode «  Review Pain Plan in “Letters” section of Care Navigator
o Allergies Emergency Room Pain Managemen

Physical Exam should e Ketorclac W 0.5 mg/kg/dose (max 15 mg/dose) x1 dose AND/OR Acetaminophen PO/IV 15 mg/kg/dose (max 1 g/dose) x1 dose
indlude: «  Ifpatient failed PO opioid at home: give IV opicid per Pain Plan

. Vit O2sat «  Ifpatient doesnot have Pain Plan: morphine IV 0.1 mg/kg/dose (max 5 mg/dose) or morphine PO 0.2 me/kg/dose (max 15 mg/dose)at
: :Zud;f““” status attending’s discretion
e infection «  Ifunable to obtain IV access, consider intranasal fentany| 1-2 meg/ke/dose
T e «  IVFsatthe discretion of the provider and/or patient with signs of dehydration
o Penis (priapism) «  Reassess30 minutes after opioid dose:
e Neurological o Ifinsufficientimprovement in 30 minutes, give 2" dose of apicid PO/IV per Pain Plan. If no Pain Plan, repeat IV morphine 0.05 mg/
e Other potential ke/dase (max 2.5 mg/dose) OR PO morphine 0.15 meg/kg/dose (max 7.5 mg/dose) at attending’s discretion

etiology ufp_aw'" o Ifinsufficientimprovement in 30 minutes after 2" dose of opioid, give 3™ dose PO/IV per Pain Plan. If no Pain Plan, ¥ morphine

‘;;“fr’e“zzj‘“:_‘: 0.05 mg/ka/dose {max 2.5 mg/dose) OR PO morphine 0.15 mg/kg/dose (max 7.5 mg/dose) at attending’s discre tion

Colrelatedp «  See “Adjuvant Medications” below for G, pruritus and nausea manegement

Dispositiol
Call on-call Heme/Onc attending to notify of discharge or admission
«  ED Discharge criteria: Pain relief after 1-3 doses of IV opicids and no other complications of sickle cell disease

«  Admission criteria: Pain insufficiently controlled after 3 opioid doses
*  Admitto Inpatient Services (Heme/Onc)
+ __ Considerinitiating inpatient pain plan below prior to transfer to avoid delays in analgesic administration

Non-Opioid Adjuvant

Therapies

Adjuvant

Opioids Medications

Discharge criteria includes pain being well-

controlled on a PO pain plan and the patient

n n — n . Encourage
. o e Offer Lidoderm patches for regional pain in patients 26 l
Order opioids ASAP upon admission. e Ketorolac IV:0.5 P slonal p P = functional plan
. . . . Review Pain Plan in “Letters” section of Care o 1 years of age (12 hours on, 12 hours off) g24 hours [may e
Nuvisator mg/kg/dose (max take several days to reach full effect] (Appendix A)
gator. mg/dose) géhrs up o Notify Sickle Cell
. .
to 20 doses - ;. . Social Worker
\f home regimen includes PO long-acting opioid o M nomore Eurther Considerations, o Ifpatient previous!
teg, Methadone, oxyContin, or MS contin): : If insufficient p ain control within the first 24 hours, may consider patient previously
T Continus home long acting rogimen per than zo doses || 5auing the following to the opivid + non-opio id plan: used TENS,
Pain Plan in 30 i e Ketamine 2 mcg/ke/min, escalating by 2 meg/ke/min every encourage use
. perio 812 hours as needed {max 6 meg/kg/min,
*  ANDadd bolus-only PCA (no continuous). o At orbsfore, { 8/ke/min) Consu
For Connecticut Children’s Employees, 207 dose: ) ) ' i ] ) o Massage therapy —
plesse refer to Connesticut Childran’s PCA : If patient hos isoloted limb pain, may consider regional 5% Py
change to PO anesthesia. obtain consent on
Policy. . - L
) ) - Ibuprofen: 10 ra admission.
e HOLD POimmediate release opicid mg/kg/dose *  Integrative Medicine
Other Consideration: e
f patient not on | i oid: (max600me/ ] e Childlife
patient not on long-cting opioid: dose) ghr ATC e Case Management
«  Schedule their immediate release opioid | [ snp e Famotidine PO while on NSAIDS: 0.5-1 mg/kg/day divided J
ATCasper Pain Plan ) o Acetaminophen IV/ o B e T ) it onl of ome ool Considerations:
+ ANDadd bolus only P.CA no continuous). £0:15 mg/kg/dose ard ovwel regimen while on opicidswithgoal of one stool | | L0 S50l e
Connecticut Children sPCA |_7o_||w. {max 1000 mg/dose per T\\A/; 1o 8.5 .17 g dlil pain notimproved
e Donotstartalong-acting opioid or 4g/day) gshr ATC o iralax 8.5g-17 g daily after 24 hours, or
for 2-3 days o +/-Senna:1-2 tabs BID (Colace not recommended) with hx of chremic
Considerations: pain
«  If opioid naive, do not use continuous PCA 1f on fong-acting apioids or PCA with continuous opioid infusion, | | 2N L
infusion or ATC PO opioids consider the following: existing relationship
o if<7yrs old: consider intermittent IV e Low dose naloxone infusion: 0.25 mcg/kg/hr with psychology or
opioids PRN or authorized agent ¢ Nalbuphine IV PRN: presents with
controlled analgesia (AACA) o <50kg:0.1 mgskg/dose (max 2.5 mg/dose) qéhr PRN emotional/
. If 7 yrs old: consider PCA o 2 50 kg: 2.5-5 mg/dose {max 5 mg/dose) g6hr PRN behavioral issues (if
. If not tolerating PO: may utilize PCA + . Ondansetron PO/IV: 0.15 mg/kg/dose g8hr PRN (max 8mg/ seen by Hem/One
continuousinfusion. Connecticut dose) psych, please note in
Childran's PCA Policy. e Diphenhydramine is contraindicated for opioid-induced comsult comments)
3 . pruritus e PT+/-TENSIf
susea: N
Continued monitoring per primary team with inpatient >24 hrs
P . N P . Ond; u PO/IV: 0.15 d 8hr PRN 8 s
goal of transitioning to PO pain regimen within 3 d;;”se ron PO/ me/ke/dose aghr (max 8mg/ with little/no
daysif clinically appropriate improvement

( Discharge Criteria and Instructions: )

- - - - Pain well-controlled on PO Pain Plan, return to baseline funct\'onah'a/
Discharge Criteria and Instructions:
Pain well-controlled on PO Pain Plan, return to baseline functionalit

019 Cannecticut Children’s Meical Center. Al rights reserved. 19-004
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Review of Key Points Childrens

* Timely assessment and initiation of pain plan is essential

* An interdisciplinary, multimodal approach to acute Sickle Cell Disease pain
management is ideal

* Our Pain Team is available to help when needed



. °
.-.Connechcut

Quality Metrics Childrens

» Percentage of eligible patients who utilize the pathway order set

* Average time from ED arrival to first opioid administered (oral or IV) in ED (minutes)
» Percentage of ED patients who are admitted

« Average time on IV opioids after arrival to medical-surgical floor (hours)

* Average time from arrival to ED to PCA initiation (minutes)

* Average time from arrival to medical-surgical floor to PCA initiation (minutes)

Percentage of admitted patients with pain team service consult < 24 hours from
admission

Percentage of admitted patients who have orders for any of the following adjuvant
therapies: PT, Psychology, Integrative Medicine, or Massage Therapy

ALOS (days, IP/OBS) and ALOS (minutes, ED)
Readmissions within 7 days
Readmissions within 30 days
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Pathway Contacts “="Childrenss

« Taryn J. Hamre, DNP, APRN — Division of Pain and Palliative Medicine
» William Zempsky, MD — Division of Pain and Palliative Medicine

* Natalie Bezler, MD — Hematology/Oncology

* Donna Boruchov, MD - Hematology/Oncology
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Additional Resources ®=®Childrens

 Pain List Serv — feedback from other Children’s Hospitals
 Sickle Cell FAB

« Dr Zempsky’s participation in national Sickle Cell Meetings to address pain
management

« Hospital-wide stakeholder meeting
 Sicklecelldisease.org
* New England Pediatric SC Consortium
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About Connecticut Children’s Clinical Pathways Program

The Clinical Pathways Program at Connecticut Children’s aims to improve the quality of care our patients
receive, across both ambulatory and acute care settings. We have implemented a standardized process
for clinical pathway development and maintenance to ensure meaningful improvements to patient care as
well as systematic continual improvement. Development of a clinical pathway includes a multidisciplinary
team, which may include doctors, advanced practitioners, nurses, pharmacists, other specialists, and even
patients/families. Each clinical pathway has a flow algorithm, an educational module for end-user
education, associated order set(s) in the electronic medical record, and quality metrics that are evaluated
regularly to measure the pathway’s effectiveness. Additionally, clinical pathways are reviewed annually and
updated to ensure alignment with the most up to date evidence. These pathways serve as a guide for
providers and do not replace clinical judgment.
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